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— PK Limit — AV Limit —— Horizontal PK  Fregeentyiizohtal AV
o QP Detector #* AV Detector
Suspected List
1 5230.00 100.10 15.51 0.00 -100.10 133 255 Horizontal
2 5230.00 89.45 15.51 0.00 -89.45 159 269 Horizontal
3 5352.27 53.67 15.95 74.00 20.33 118 132 Horizontal
4 5354.27 40.23 15.97 54.00 13.77 125 269 Horizontal
5 5377.78 53.69 16.11 74.00 20.31 141 125 Horizontal
6 5386.99 40.27 16.17 54.00 13.73 111 29 Horizontal
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— PK Limit — AV Limit — Vertical PK -Hrequenityiizl/
o QP Detector #* AV Detector
Suspected List
1 5230.00 94.56 15.51 0.00 -94.56 293 153 Vertical
2 5230.00 83.31 15.51 0.00 -83.31 202 153 Vertical
3 5357.37 39.92 15.99 54.00 14.08 176 56 Vertical
4 5358.67 53.22 15.99 74.00 20.78 230 194 Vertical
5 5379.99 53.79 16.13 74.00 20.21 255 0 Vertical
6 5390.39 40.11 16.19 54.00 13.89 166 22 Vertical
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— PK Limit — AV Limit —— Horizontal PK  Fregeentyiizohtal AV
o QP Detector #* AV Detector
Suspected List
1 5111.90 39.54 15.19 54.00 14.46 155 249 Horizontal
2 5126.91 52.87 15.32 74.00 21.13 203 16 Horizontal
3 5145.72 39.79 15.48 54.00 14.21 133 262 Horizontal
4 5146.52 52.81 15.49 74.00 21.19 124 262 Horizontal
5 5270.00 99.90 15.56 0.00 -99.90 120 249 Horizontal
6 5270.00 88.76 15.56 0.00 -88.76 231 256 Horizontal
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—— PK Limit —— AV Limit —— Vertical PK +Frequentyiiz)y
o QP Detector #* AV Detector

Suspected List

1 5114.40 52.83 15.21 74.00 21.17 260 332 Vertical
2 5129.11 39.14 15.34 54.00 14.86 180 44 Vertical
3 5138.41 53.04 15.42 74.00 20.96 186 38 Vertical
4 5147.02 39.36 15.49 54.00 14.64 195 11 Vertical
5 5270.00 94.35 15.56 0.00 -94.35 215 154 Vertical
6 5270.00 82.27 15.56 0.00 -82.27 153 161 Vertical

Final Data List

Unless otherwise agreed in writing, this document is issued by the C bject to its G | Condlllons of Service prlnted
overleaf, available on request or accessible at http://www.sgs. comleanerms-and Conditions.aspx and, for t format d

subject to Terms and Conditions for Electronic Documents at http://www.: -Conditions/Terms-e-Document.aspx.
Attention is drawn to the of liability, ification and ]urlsdlctlon issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client’s instructions, if any. The Company’s sole responsibility is to Its CIlent and this document does not exonerate parties to a

transaction from exerclsing all their rights and obligations under the t cannot be reproduced
=u except in full, without prior wrmsn approval of the Company. Any unauthonzad alteration, for%ery or falsification of the content or
|I ‘;- ik 7 of this d is and offenders may be p d to the fullest extent of the law. Unless otherwise stated the

y
esting Services 5 results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
P Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
5 or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-7565) 26710594 ~ www.sgsgroup.com.cn
HE - R BEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: AR/2020/A000705-01
Page: 405 of 446

4.10.1.71 802.11AC40_Channel 62

Test Graph
130
120
110

100 / A
o/ - \
ol A ] 1\
60 // \‘\"\--wh S\ g
50"“"""/ N R o Y YIS ST

40 |
30
20
10

0
528G 5.292G 5.304G 5.316G 5.328G 534G 5.352G 5.364G 5.376G 5.388G 54G

—— PK Limit —— AV Limit —— Horizontal PK  Fregeeridyfizohtal AV
o QP Detector #* AV Detector

Suspected List

FCC PARTI15E

Level[dBuvIim]

1 5310.00 100.06 15.75 0.00 -100.06 192 257 Horizontal
2 5310.00 88.60 15.75 0.00 -88.60 138 250 Horizontal
3 5350.53 61.40 15.94 74.00 12.60 153 271 Horizontal
4 5350.89 47.26 15.95 54.00 6.74 104 271 Horizontal
5 5362.42 58.55 16.02 74.00 15.45 122 271 Horizontal
6 5371.18 41.62 16.07 54.00 12.38 157 250 Horizontal
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— PK Limit — AV Limit — Vertical PK -Hrequenityiizl/
o QP Detector #* AV Detector
Suspected List
1 5310.00 93.63 15.75 0.00 -93.63 275 84 Vertical
2 5310.00 81.44 15.75 0.00 -81.44 237 91 Vertical
3 5351.13 42.07 15.95 54.00 11.93 171 84 Vertical
4 5352.51 54.48 15.96 74.00 19.52 284 29 Vertical
5 5371.24 37.59 16.07 54.00 16.41 184 84 Vertical
6 5376.70 51.08 16.11 74.00 22.92 207 50 Vertical
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— PK Limit — AV Limit —— Horizontal PK  Fregeengyfiitzintal AV
o QP Detector #* AV Detector
Suspected List
1 5436.46 40.74 16.25 54.00 13.26 202 270 Horizontal
2 5447.00 55.39 16.25 74.00 18.61 120 263 Horizontal
3 5459.60 44.59 16.25 54.00 9.41 226 270 Horizontal
4 5468.70 60.92 16.25 68.30 7.38 226 243 Horizontal
5 5510.00 98.73 16.28 0.00 -98.73 121 270 Horizontal
6 5510.00 87.31 16.28 0.00 -87.31 220 270 Horizontal
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—— PK Limit —— AV Limit —— Vertical PK FrequendyiHzlv
o QP Detector #* AV Detector

Suspected List

Level[dBuvIim]

1 5440.43 38.27 16.25 54.00 15.73 179 90 Vertical
2 5447.63 52.39 16.25 74.00 21.61 257 97 Vertical
3 5458.52 39.82 16.25 54.00 14.18 180 90 Vertical
4 5468.34 55.53 16.25 68.30 12.77 193 324 Vertical
5 5510.00 92.96 16.28 0.00 -92.96 183 90 Vertical
6 5510.00 81.91 16.28 0.00 -81.91 183 90 Vertical
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— PK Limit —— Horizontal PK Frequency[Hz]
o QP Detector #* AV Detector
Suspected List
1 5670.00 97.06 16.64 0.00 -97.06 111 244 Horizontal
2 5729.01 53.33 16.99 68.30 14.97 230 266 Horizontal
3 5738.81 52.13 17.05 68.30 16.17 181 266 Horizontal
4 5748.97 51.58 17.11 68.30 16.72 106 262 Horizontal
5 5775.72 49.62 17.16 68.30 18.68 146 52 Horizontal
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— PK Limit — Vertical PK Frequency[Hz]
o QP Detector #* AV Detector
Suspected List
1 5670.00 94.33 16.64 0.00 -94.33 183 60 Vertical
2 5730.27 53.03 16.99 68.30 15.27 163 60 Vertical
3 5744.63 51.32 17.09 68.30 16.98 172 60 Vertical
4 5759.26 49.31 17.13 68.30 18.99 260 55 Vertical
5 5771.59 48.45 17.15 68.30 19.85 193 92 Vertical
Final Data List
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Test Graph
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— PK Limit —— Horizontal PK Frequency[Hz]
o QP Detector #* AV Detector
Suspected List
1 5643.87 51.46 16.54 68.30 16.84 148 62 Horizontal
2 5692.26 55.89 16.76 99.57 43.68 159 264 Horizontal
3 5714.66 61.82 16.89 109.41 47.59 109 268 Horizontal
4 5724.20 64.33 16.95 120.49 56.16 166 264 Horizontal
5 5755.00 98.33 17.13 0.00 -98.33 203 268 Horizontal
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4.10.1.78 802.11AC40_Channel 151
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— PK Limit — Vertical PK Frequency[Hz]
o QP Detector #* AV Detector

Suspected List

1 5643.33 51.30 16.54 68.30 17.00 196 157 Vertical
2 5683.73 52.55 16.71 93.26 40.71 251 97 Vertical
3 5716.60 60.72 16.91 109.95 49.23 218 60 Vertical
4 5724.43 62.39 16.96 121.02 58.63 231 60 Vertical
5 5755.00 96.31 17.13 0.00 -96.31 286 65 Vertical
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4.10.1.79 802.11AC40_Channel 159

Test Graph
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— PK Limit —— Horizontal PK Frequency[Hz]
o QP Detector #* AV Detector

Suspected List

1 5795.00 96.10 17.18 0.00 -96.10 152 268 Horizontal
2 5851.55 52.73 17.26 118.76 66.03 244 250 Horizontal
3 5862.45 52.56 17.22 108.81 56.25 156 273 Horizontal
4 5888.07 49.99 17.15 95.63 45.64 186 268 Horizontal
5 5941.29 50.19 17.75 68.30 18.11 135 356 Horizontal
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4.10.1.80 802.11AC40_Channel 159

Test Graph
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— PK Limit — Vertical PK Frequency[Hz]
o QP Detector #* AV Detector

Suspected List

1 5795.00 95.08 17.18 0.00 -95.08 188 68 Vertical
2 5852.85 50.54 17.25 115.79 65.25 163 68 Vertical
3 5859.95 51.73 17.23 109.51 57.78 202 63 Vertical
4 5905.68 50.99 17.20 82.60 31.61 288 63 Vertical
5 5937.39 50.34 17.69 68.30 17.96 160 4 Vertical
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4.10.1.81 802.11AC80_Channel 42
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— PK Limit — AV Limit —— Horizontal PK  Fregeengyfiitzintal AV
o QP Detector #* AV Detector

Suspected List

1 5130.43 63.72 15.35 74.00 10.28 109 268 Horizontal
2 5135.50 50.07 15.40 54.00 3.93 248 268 Horizontal
3 5147.34 63.06 15.50 74.00 10.94 152 268 Horizontal
4 5147.99 50.60 15.50 54.00 3.40 100 268 Horizontal
5 5210.00 83.31 15.56 0.00 -83.31 198 254 Horizontal
6 5210.00 95.42 15.56 0.00 -95.42 199 268 Horizontal
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4.10.1.82 802.11AC80_Channel 42
Test Graph
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— PK Limit — AV Limit — Vertical PK Frequentyidzlv
o QP Detector #* AV Detector
Suspected List
1 5129.91 58.08 15.35 74.00 15.92 163 147 Vertical
2 5132.64 44.72 15.37 54.00 9.28 163 71 Vertical
3 5142.40 58.20 15.45 74.00 15.80 205 36 Vertical
4 5145.00 45.81 15.48 54.00 8.19 274 36 Vertical
5 5210.00 89.83 15.56 0.00 -89.83 166 154 Vertical
6 5210.00 78.06 15.56 0.00 -78.06 283 154 Vertical
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4.10.1.83 802.11AC80_Channel 42
Test Graph
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— PK Limit — AV Limit —— Horizontal PK  Fregeengyfiitzintal AV
o QP Detector #* AV Detector
Suspected List
1 5210.00 97.54 15.56 0.00 -97.54 236 253 Horizontal
2 5210.00 85.52 15.56 0.00 -85.52 231 260 Horizontal
3 5351.15 40.49 15.95 54.00 13.51 112 273 Horizontal
4 5354.01 53.46 15.96 74.00 20.54 248 36 Horizontal
5 5358.04 40.30 15.99 54.00 13.70 242 273 Horizontal
6 5359.73 53.40 16.00 74.00 20.60 153 36 Horizontal
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4.10.1.84 802.11AC80_Channel 42
Test Graph
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— PK Limit — AV Limit — Vertical PK Frequentyidzlv
o QP Detector #* AV Detector
Suspected List
1 5210.00 92.30 15.56 0.00 -92.30 173 154 Vertical
2 5210.00 80.07 15.56 0.00 -80.07 212 154 Vertical
3 5351.54 40.04 15.95 54.00 13.96 212 330 Vertical
4 5352.97 53.51 15.96 74.00 20.49 172 344 Vertical
5 5356.74 53.42 15.98 74.00 20.58 289 25 Vertical
6 5357.39 39.98 15.99 54.00 14.02 230 337 Vertical
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4.10.1.85 802.11AC80_Channel 58
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—— PK Limit —— AV Limit —— Horizontal PK  Fregeeridyfizohtal AV
o QP Detector #* AV Detector

Suspected List

1 5104.20 48.10 15.13 74.00 25.90 209 271 Horizontal
2 5124.91 35.14 15.30 54.00 18.86 243 264 Horizontal
3 5147.42 37.72 15.50 54.00 16.28 249 264 Horizontal
4 5149.82 53.33 15.52 74.00 20.67 196 264 Horizontal
5 5290.00 97.29 15.65 0.00 -97.29 202 278 Horizontal
6 5290.00 85.15 15.65 0.00 -85.15 131 250 Horizontal
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4.10.1.86 802.11AC80_Channel 58
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—— PK Limit —— AV Limit —— Vertical PK +Frequentyiiz)y
o QP Detector #* AV Detector

Suspected List

1 5120.56 32.74 15.27 54.00 21.26 176 43 Vertical
2 5131.06 47.16 15.36 74.00 26.84 245 77 Vertical
3 5148.17 47.85 15.50 74.00 26.15 190 152 Vertical
4 5148.62 34.90 15.51 54.00 19.10 289 36 Vertical
5 5290.00 91.29 15.65 0.00 -91.29 209 152 Vertical
6 5290.00 79.14 15.65 0.00 -79.14 269 160 Vertical
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4.10.1.87 802.11AC80_Channel 58
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— PK Limit — AV Limit —— Horizontal PK  Fregeentyiizohtal AV
o QP Detector #* AV Detector
Suspected List

1 5290.00 83.63 15.65 0.00 -83.63 155 256 Horizontal
2 5290.00 95.23 15.65 0.00 -95.23 243 256 Horizontal
3 5355.27 50.18 15.97 54.00 3.82 246 270 Horizontal
4 5361.58 50.15 16.01 54.00 3.85 228 256 Horizontal
5 5362.33 63.25 16.02 74.00 10.75 224 262 Horizontal
6 5382.89 60.82 16.14 74.00 13.18 102 270 Horizontal

Final Data List

I =
esting Services &5

Unless otherwise agreed in writing, this document is issued by the C
overleaf, available on request or accessible at http://

subject to Terms and Conditions for Electronic Documents at http://www.:
of liability, ification and ]urlsdlctlon issues def
advised that information contained hereon reflects the Company's findin,
Client’s instructions, if any. The Company’s sole responsibilit;
transaction from exerclsing all their rights and obligations under the t
except in full, without prior wrmsn approval of the Company. Any unauthonzad alteration, for

is and off d to the fullest extent

Attention is drawn to the

of this d

ders may b

t to its G

'WWW.SgS. comleanerms-and Conditions.aspx and, for

| Condlllons of Service printed
il formatd

Attention: To chec

or email: CN.Doccheck@sgs.com

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057

-Conditions/Terms-e-Document.aspx.
ined therein. Any holder o

gs at the time of its intervention only and within the limits of
is to Its CIlent and this document does not exonerate parties to a
cannot be reproduced

this document is

%ery or falsification of the content or
Yy the law. Unless otherwise stated the
results shown in this test report refer onl to the sample(s) tested and such sample(s) are retained for 30 days only.

k the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

HB4R: 518057  t (86-755)26012053 f (86-755)26710594

t (86-755) 26012053 f (86-7565) 26710594  www.sgsgroup.com.cn

sgs.china@sgs.com

HE R BEEFEM-106—5 F
I

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen
Branch

Report No.: AR/2020/A000705-01
Page: 422 of 446

4.10.1.88 802.11AC80_Channel 58
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—— PK Limit —— AV Limit —— Vertical PK +Frequentyiiz)y
o QP Detector #* AV Detector

Suspected List

1 5290.00 89.91 15.65 0.00 -89.91 295 156 Vertical
2 5290.00 76.88 15.65 0.00 -76.88 237 108 Vertical
3 5353.32 44.26 15.96 54.00 9.74 222 45 Vertical
4 5365.93 57.45 16.04 74.00 16.55 160 87 Vertical
5 5368.63 43.49 16.06 54.00 10.51 299 87 Vertical
6 5383.64 56.01 16.15 74.00 17.99 152 30 Vertical
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4.10.1.89 802.11AC80_Channel 106

Test Graph
130
120
110

100
a0 [“"'Mw

80 KJ”'" SRl € St
70 L } r l\

60 2’ a4 J l\\a T NP

o ety
o / N N W e
40.“”_/ P s N‘NM

30
20
10

0
54G 5.4335G 5.467G 5.5005G 5.534G 5.5675G 5601G 5.6345G 5.668G 5.7015G 5.735G

— PK Limit — AV Limit —— Horizontal PK  Fregeengyfiitzintal AV
o QP Detector #* AV Detector

Suspected List

FCC PARTI1SE

Level[dBuvIim]

1 5445.58 46.24 16.25 54.00 7.76 149 264 Horizontal
2 5453.45 61.35 16.25 74.00 12.65 160 238 Horizontal
3 5458.48 48.80 16.25 54.00 5.20 208 245 Horizontal
4 5460.83 61.25 16.25 68.30 7.05 141 257 Horizontal
5 5530.00 80.35 16.35 0.00 -80.35 162 257 Horizontal
6 5530.00 93.14 16.35 0.00 -93.14 230 264 Horizontal
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—— PK Limit —— AV Limit —— Vertical PK FrequendyiHzlv
o QP Detector #* AV Detector

Suspected List

1 5441.56 41.27 16.25 54.00 12.73 216 96 Vertical
2 5450.27 56.55 16.25 74.00 17.45 157 96 Vertical
3 5455.63 43.84 16.25 54.00 10.16 281 96 Vertical
4 5459.65 56.25 16.25 74.00 17.75 222 96 Vertical
5 5530.00 88.41 16.35 0.00 -88.41 175 96 Vertical
6 5530.00 76.87 16.35 0.00 -76.87 272 96 Vertical
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— PK Limit —— Horizontal PK Frequency[Hz]
o QP Detector #* AV Detector
Suspected List
1 5610.00 93.67 16.58 0.00 -93.67 235 239 Horizontal
2 5731.66 52.38 17.00 68.30 15.92 105 267 Horizontal
3 5745.91 52.36 17.09 68.30 15.94 196 79 Horizontal
4 5749.75 53.05 17.12 68.30 15.25 244 106 Horizontal
5 5760.00 52.07 17.13 68.30 16.23 208 344 Horizontal
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802.11AC80_Channel 122

Test Graph
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— PK Limit — Vertical PK Frequency[Hz]
o QP Detector #* AV Detector
Suspected List

1 5610.00 91.07 16.58 0.00 -91.07 208 103 Vertical
2 5736.62 52.91 17.03 68.30 15.39 217 84 Vertical
3 5743.99 52.38 17.08 68.30 15.92 267 66 Vertical
4 5750.55 52.25 17.12 68.30 16.05 286 38 Vertical
5 5758.55 52.25 17.13 68.30 16.05 169 305 Vertical
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4.10.1.93 802.11AC80_Channel 155
Test Graph
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— PK Limit —— Horizontal PK Frequency[Hz]

o QP Detector #* AV Detector

Suspected List

1 5683.17 61.88 16.71 92.85 30.97 197 263 Horizontal
2 5718.72 71.14 16.92 110.54 39.40 145 263 Horizontal
3 5723.61 71.79 16.95 119.13 47.34 223 263 Horizontal
4 5775.00 94.83 17.16 122.30 27.47 231 263 Horizontal
5 5874.05 58.89 17.19 105.57 46.68 121 263 Horizontal
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Test Graph
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— PK Limit — Vertical PK Frequency[Hz]
o QP Detector #* AV Detector

Suspected List

1 5678.14 59.86 16.68 89.13 29.27 225 66 Vertical
2 5695.84 63.02 16.78 102.22 39.20 153 66 Vertical
3 5723.15 68.86 16.95 118.09 49.23 179 98 Vertical
4 5775.00 93.10 17.16 122.30 29.20 163 70 Vertical
5 5868.86 57.44 17.20 107.02 49.58 154 66 Vertical
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802.11N40_Channel 102 (Spot check data)
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Suspected List

5.436G
— AV Limit
#* AV Detector

5.454G

5472G 549G 5.508C
—— Horizontal PK  Fregaeniyfitzintal AV

5.526G

5.544G 5.562G 5.58G

1 5446.64 41.55 16.25 54.00 12.45 133 214 Horizontal
2 5452.76 56.27 16.25 74.00 17.73 120 221 Horizontal
3 5458.97 45.74 16.25 54.00 8.26 149 214 Horizontal
4 5468.61 64.19 16.25 68.30 4.11 162 214 Horizontal
5 5510.00 86.90 16.28 0.00 -86.90 208 214 Horizontal
6 5510.00 98.69 16.28 0.00 -98.69 170 214 Horizontal
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Test Graph
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—— PK Limit — AV Limit —— Vertical PK FrequendyfHzA YV
©o QP Detector #* AV Detector

Suspected List

1 5447.90 38.56 16.25 54.00 15.44 272 317 Vertical
2 5458.16 55.21 16.25 74.00 18.79 179 317 Vertical
3 5459.06 40.90 16.25 54.00 13.10 288 317 Vertical
4 5469.78 58.27 16.25 68.30 10.03 184 331 Vertical
5 5510.00 92.43 16.28 0.00 -92.43 215 324 Vertical
6 5510.00 81.23 16.28 0.00 -81.23 296 324 Vertical

Final Data List

Remark:

The field strength is calculated by adding the Antenna Factor, Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:

Final Test Level =Receiver Reading + Antenna Factor + Cable Factor — Preamplifier Factor

All modes have been tested, but only the worst case data displayed in this report.
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4.11.1 Frequency Error vs. Voltage:
. Measured Frequency ( MHz)
Test Conditions
5180 5805
V nom(V) 5180.009852 5805.004923
V max(V) 5180.016965 5805.012364
V min(V) 5180.024723 5805.013668
Max. Deviation Frequency 0.024723 0.013668
Max. Frequency Error (ppm) 4772718 2.346460
4.11.2 Frequency Error vs. Temperature:
. Measured Frequency ( MHz)
Test Conditions(°C)
5180 5805
-5 5180.009301 5805.009645
5 5180.015326 5805.015632
15 5180.024344 5805.023441
25 5180.025248 5805.030955
35 5180.028218 5805.037671
45 5180.031425 5805.040419
50 5180.034367 5805.041676
Max. Deviation Frequency 0.034367 0.041676
Max. Frequency Error (ppm) 6.634544 7.154677
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4.12 Dynamic Frequency Selection
4.12.1 DFS Overview
Table 1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement Operational Mode
Client . .
. Client With
Without
Master Radar
Radar Detection
Detection
Non-Occupancy Period Not required | Yes
Yes
DFS Detection Threshold Yes Not required | Yes
Channel Availability Check Time Yes Not required | Not required
U-NII Detection Bandwidth Yes Not required | Yes
Table 2: Applicability of DFS requirements during normal operation
Requirement Operational Mode
Master Device or Client Client Without
with Radar Detection Radar Detection
DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required
Additional requirements for devices with Master Device or Client with | Client Without Radar
multiple bandwidth modes Radar Detection Detection
U-NII Detection Bandwidth and Statistical All BW modes must be tested Not required
Performance Check
Channel Move Time and Channel Closing Test using widest BW mode Test using the widest
Transmission Time available BW mode available for
the link
All other tests Any single BW mode Not required
Note: Frequencies selected for statistical performance check (Section 7.8.4) should include several
frequencies within the radar detection bandwidth and frequencies near the edge of the radar
detection bandwidth. For 802.11 devices it is suggested to select frequencies in each of the
bonded 20 MHz channels and the channel center frequency.
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4.12.2 DFS Detection Thresholds
Table 3: DFS Detection Thresholds for Master Devices
and Client Devices with Radar Detection

Maximum Transmit Power Value

(See Notes 1, 2, and 3)
EIRP > 200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm

power spectral density < 10 dBm/MHz
EIRP <200 milliwatt that do not meet the power spectral density | -64 dBm
requirement
Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the
test transmission waveforms to account for variations in measurement equipment. This will ensure that
the test signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication
662911 DO1.

4.12.3 Response Requirements
Table 4: DFS Response Requirement Values

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
Channel Move Time 10 seconds
See Note 1.
Channel Closing Transmission Time 200 milliseconds + an
aggregate of 60

milliseconds over remaining
10 second period.

See Notes 1 and 2.

U-NII Detection Bandwidth Minimum 100% of the U-
NII 99% transmission
power bandwidth. See Note
3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with
Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals will not count quiet periods in between transmissions.
Note 3: During the U-NI! Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed with
no data traffic.
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4121 Test Result

TestMode Channel Radar Type Result Limit[dbm] Verdict
5320 TypeO -64.45 -61.00 PASS
11AC20SISO
5500 TypeO -63.73 -61.00 PASS
5290 TypeO -63.88 -61.00 PASS
11AC80SISO
5530 TypeO -63.83 -61.00 PASS
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4.12.2 Test Graphs
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Channel Move Time and Channel Closing Transmission Time
Test Result

TestMode Channel CCT[ms] Limit[ms] CMT[ms] Limit[ms] Verdict
5320 41.6 60 284.7 10000 PASS
11AC20SISO
5500 40.3 60 254.8 10000 PASS
5290 0 60 161.2 10000 PASS
11AC80SISO
5530 53.3 60 343.2 10000 PASS
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4.12.2 Test Graphs
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4.12.3 Non-Occupancy Period

Test Result

TestMode Channel Result Limit[s] Verdict
5320 see test graph >=1800 PASS

11AC20SISO
5500 see test graph >=1800 PASS
5290 see test graph >=1800 PASS

11AC80SISO
5530 see test graph >=1800 PASS
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4.12.4 Test Graphs
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5 Measurement Uncertainty (95% confidence levels, k=2)
Lab A:

No. Iltem Measurement Uncertainty
1 Total RF power, conducted +0.75dB
2 RF power density, conducted +2.84dB
3 Spurious emissions, conducted +0.75dB
4 Temperature test +1°C
5 Humidity test +3%
6 DC and low frequency voltages +0.5%

Lab B:

No. Item Measurement Uncertainty

1 Conduct emission test + 3.0dB (150kHz to 30MHz)

+ 4.8dB (Below 1GHz)
+ 4.8dB (1GHz to 6GHz)
+ 4.5dB (6GHz to 18GHz)
+ 5.02dB (Above 18GHz)

2 Radiated Spurious emission test
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6 Equipment List
CE Test System
Equipment Manufacturer Model No. Inventory No. Cal Date CaDIaI?:e
Shielding Room Brilliant-emc N/A XAW03-35-01 2019-09-11 2022-09-10
Test receiver ROHDE&SCHWARZ ESR XAWO01-08-01 2020-09-11 2021-09-10
Artificial network ROHDE&SCHWARZ ENV216 XAWO01-04-01 2020-08-04 2021-08-03
Temperature and .
humidity meter MingGao TH101B XAWO01-01-01 2019-11-28 2020-11-28
Measurement Tonscend TS+CEV25 | XAW02-05-02 NCR NCR
Software
RF conducted test
Cal. Date Cal. Due
Test Equipment Manufacturer Model No. Inventory No. (yyyy-mm- | date (yyyy-
dd) mm-dd)
DC Power Supply ZhaoXin RXN-305D SEM011-02 2020/7/14 | 2021/7/14
Signal Analyzer Rohde & FSV W025-05 2020/3/2 | 2021/3/1
Schwarz
Coaxial Cable SGS N/A SEMO031-01 2020/6/12 | 2021/6/11
Attenuator Weinschel WA41 SEM021-09 N/A N/A
Associates
Signal Generator KEYSIGHT N5173B SEMO006-05 2020/7/14 | 2021/7/14
Temperature Chamber | GIANT FORCE | T 22040" W027-03 | 2019/10/27 | 2020/10/27
Power Meter Rohde & NRVS SEM014-02 | 2020/7/14 | 2021/7/14
Schwarz
FCC ID:Q87-
. . WRT3200ACM
Master Device Linksys pte.Ltd WRT32X IC ID:3839A- N/A N/A
WRT3200ACM
RSE Test System
Equipment Manufacturer Model No. Inventory No. Cal Date Cal Due Date
Semi-Anechoic Brilliant-emc N/A XAWO03-35-01 2019-09-11 2022-09-10
Chamber
MXA signal analyzer Keysight N9020A XAWO01-06-01 2020-04-02 2021-04-01
Spectrum Analyzer Keysight N9020B XAWO01-11-03 2020-04-15 2021-04-14
Test receiver ROHDE&SCHWARZ ESR XAWO01-08-01 2020-09-11 2021-09-10
Receiving antenna Schwarzbeck VULB 9163 XAW01-09-01 2019-10-13 2021-10-12
(30MHz-3GHz)

Lz Inspection & Testing Service:

ML
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Receiving antenna Schwarzbeck BBHA 9120D | XAWO01-09-02 2019-10-13 2021-10-12
(1GHz~18GHz)
R(el%%‘m‘{zgteeﬂgf‘ Schwarzbeck BBHA 9170 | XAW01-09-03 | 2019-10-13 2021-10-12
Directional antenna Max-Full MF-7802BS | XAW03-03-01 NCR NCR
rack controller
High-speed antenna Max-Full MF-7802 XAWO03-04-01 NCR NCR
rack controller
Filter bank Tonscend JS0806-F XAW03-05-01 NCR NCR
Filter bank Tonscend JS0806s XAWO03-05-02 NCR NCR
Amplifier Tonscend TAP00903040 | XAWO01-41-01 2019-11-18 2020-11-17
Amplifier Tonscend TAP01018048 | XAWO01-41-02 2019-11-18 2020-11-17
Amplifier Tonscend TAP18040048 | XAWO01-41-03 2019-12-03 2020-12-02
Amplifier Shanghai Steed YX28980930 XAWO01-41-06 2019-11-18 2020-11-17
Tﬁmﬂi‘ywnﬁg:d MingGao TH101B XAW01-01-01 2019-11-28 2020-11-28
Measurement Software Tonscend 1\—/%+OROSZE XAW02-05-01 NCR NCR

overleaf, available on request or accessible at http:.
subject to Terms and Conditions for Electronic Documents at htf
Attention is drawn to the

Client’s instructions, if any. The
transaction from exerclsnng all their rlgh!s and obllgatlons un

ion of liability, ind

y's sole r

s may be pr

J/Iwww.sgs.com/en:

ted to the fullest extent

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
Iwww.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
‘erms-and-Conditions/Terms-g-Document.aspx.
ification and jurisdiction issues defined therein. Any holder of this document is
advised that information contalned hereon reflects the Company 's findings at the time of its intervention only and within the limits of
is to its Client and this document does not exonerate parties to a
r the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offe

results shown in this test report referonly to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the a 1then(:c|( of testing /inspection report & certificate, please contact us at télephone: (86-755) 8307 1443

the law. Unless otherwise stated the

or email: CN.Doccheck@sgs

i. | No.1 Workshop, M-10, Middle Section, Smenoe&TechnoIogyPark Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710594 ~ www.sgsgroup.com.cn

HB45: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com

HE R BEEREM-1056—8 B
I
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen
Branch

Report No.: AR/2020/A000705-01
Page: 446 of 446

7 Photographs - EUT Test Setup Details

Refer to Appendix A - Photographs of EUT Test Setup Details for AR/2020/A0007.

The End
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